Installation Guide

STRHMIES
VEHICLE APPLICATIONS
i)

i &1 | HONDA CIVIC 6th EK3/4 ,EJ6/7 , EM1
EHE 0 CIVIC 6th EK3/4/5/9,EJ6/7/8/9 PART NO. 8792

= X Pl ly hand tools for installati
Contents RIS B F emEmE R o installation

@ Aluminum Brace 2451842 1PCS

@ Accessory (LH/RH) & B # (/%) 2PCS

@) Locking Plate ##!$4 K (%/%) 2PCS

® Hex Bolt M10x1.25x120 $hAF 8% 2PCS

Hex Socket Cap Bolt M8x1.25x40 AR R4 2PCS
(© Hex Socket Cap Bolt M8x1.25x30 AR 4 2PCS
(D Hex Socket Cap Bolt M8x1.25x25 M7 14 2PCS
(® Washer M8 28] 4PCS

5
&

®@ @

© ©

@Accessory (LH) @Accessory (RH) @Locking Plate
HEBH(E) HERHEH) HEER

®

Installation tips IR R

Insert bolt ©@into the mounting hole of brace@ , accessory(@and sub-frame, place locking plate®@)inside the sub-frame then lock the bolt (LH/RH).
ERORARIBAMSX1.25x30 - FBQ&EHE - AMA MR QMEAEM - #HEQEHME THME (EHER)

Lock the brace with the lower arm by using bolt @ . Put washer@on bolt and Iock HARDRACE rear sway bar kit (#8879, 25.4mm) is optional if needed.

at the top, then put washer(®)on bolt(®and lock(D) at the bottom. EHBMFAIER - oIEENO.8879 25.4mmE R AR 4
ERA@NABEHM10x1.25x120 AEETXE - BiEE AARIEHMSX1.25x40 BEE LS Torque for bolts
#BMA®MsET BT :
RO mAREHMSx1.25x25 BEE FAHEMAOMsET M10-60Nm
M8-30Nm

Warning 821K

Installation should only be performed by licensed mechanics who have the necessary skill and tools to do the job correctly and safely.
ZEBHEERNEERMRETENT - DIEREEKBREMNERERZE

When swapping the suspension kits, be sure to note the routing and mounting position of all wires, cables and bolts orientation, certain damage might be
caused by reinstalling differently from the original factory position. Please refer to factory manual for proper installation and safety stands.
EFEMCEHNBRENN B TEANKERERREUE - FERERNZEUETRTEMTH 2R - ElERNRERE - F2ERERERTM

2/ TEL: +886 3 5370822 FAX: +886 3 5373027
E-MAIL: info@hardrace.com WEBSITE: WWW.HARDRACE.COM




